

Valued Quality. Delivered.

Hong Kong Government Recognized Service Supplier  
Approved Laboratory of The Woolmark Company

Members of :

American National Standards Institute  
American Society for Testing and Materials  
British Standards Institute

Hong Kong Association for Testing, Inspection and Certification Limited  
Hong Kong Toys Council

**Test Report**

Number: HKGH0153105602

Applicant: GUANGZHOU CHAMPLANE SPORTS GOODS CO  
LTD  
ROOM 307  
NO 116 YIXIN ROAD  
BAIYUN DISTRICT GUANGZHOU CITY  
GUANGDONG PROVINCE  
CHINA 510515  
Attn: JAMES LEE

Date: Dec 20, 2013

Sample Description:

Eleven (11) pieces of submitted sample said to be :  
Item Name : **Goggles - L031007**  
Buyer : Inland UK Ltd.  
Country of Origin : China



\*\*\*\*\*

Tests conducted:

As requested by the applicant, refer to attached page(s) for details.

\*\*\*\*\*

Conclusion :

<u>Tested Sample</u>	<u>Standard</u>	<u>Result</u>
Submitted samples	UV-400	See details enclosed

\*\*\*\*\*

For and on behalf of :  
Intertek Testing Services HK Ltd.

Angel Y.F. Cheung  
Vice President





Valued Quality. Delivered.

Hong Kong Government Recognized Service Supplier  
Approved Laboratory of The Woolmark Company

Members of :

American National Standards Institute  
American Society for Testing and Materials  
British Standards Institute

Hong Kong Association for Testing, Inspection and Certification Limited  
Hong Kong Toys Council

**Test Report**

Number: HKGH0153105602

Tests Conducted

1 UV-400

Assessment was made against a level of 100% UV protection, in which the spectral transmittance was examined within a range of 280nm - 400nm to ensure that a transmittance value of 0.5% was not exceeded.

Number of sample tested : One (1) pair

Result :

Wavelength (nm)	Transmittance (%)	
	Left ocular	Right ocular
280	<0.10	<0.10
285	<0.10	<0.10
290	<0.10	<0.10
295	<0.10	<0.10
300	<0.10	<0.10
305	<0.10	<0.10
310	<0.10	<0.10
315	<0.10	0.11
320	<0.10	<0.10
325	<0.10	<0.10
330	<0.10	<0.10
335	<0.10	<0.10
340	<0.10	<0.10
345	0.10	0.11
350	0.11	0.11
355	<0.10	<0.10
360	<0.10	<0.10
365	<0.10	<0.10
370	<0.10	<0.10
375	<0.10	<0.10
380	<0.10	<0.10
385	0.22	0.24
390	<b>3.66*</b>	<b>3.76*</b>
395	<b>20.52*</b>	<b>20.41*</b>
400	<b>47.14*</b>	<b>47.44*</b>

Abbreviation : \* = exceeded 0.5%

Comment : The submitted sample was considered **not acceptable** to make a claim of "UV-400" protection, the criteria of which was mentioned above.

Date sample received : Jul 26, 2013 Jul 26, 2013, Sep 09, 2013

Testing period : Jul 26, 2013 Jul 26, 2013 to Sep 11, 2013

\*\*\*\*\*

End of report

*This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any particular course of action. Intertek does not accept a duty of care or any other responsibility to any person other than the Client in respect of this report and only accepts liability to the Client insofar as is expressly contained in the terms and conditions governing Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save as provided for in those terms and conditions. We have aimed to conduct the Review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute or otherwise, except in the event of our gross negligence or wilful misconduct.*

